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SECTION 10: PARTS
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G1023RL (All) Main Parts 
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P1023RL001 CABINET 24 P1023RL024 HEX NUT 10-24
2 P1023RL002 SCALE 24-1 P1023RL024-1 PHLP HD SCR 10-24 X 5/8
3 P1023RL003 TAP SCREW #10 X 3/8 25 P1023RL025 SWITCH BRACE
3-1 P1023RL003-1 TAP SCREW #10 X 1/2 27 P1023RL027 POWER CORD 14AWG 6-15 PLUG
4V2 P1023RL004V2 MOTOR ACCESS DOOR V2.07.10 27V2 P1023RLWX027V2 POWER CORD 12AWG L6-30 PLUG V2.07.14
4-1 P1023RL004-1 HINGE PIN 28 P1023RL028 CONTROL CABLE 16AWG X 4C X 1070MM
5 P1023RL005 FENCE RESTING BRACKET 30 P1023RL030 MOTOR 3HP 220V 1-PH
6V2 P1023RL006V2 BUTTON HD CAP SCR M5-.8 X 8 31 P1023RL031 MOTOR CORD 14AWG X 3C
6-1 P1023RL006-1 PHLP HD SCR 8-32 X 3/8 31 P1023RLWX031 MOTOR CORD 12AWG X 3C X 940MM
6-2 P1023RL006-2 HEX NUT 8-32 34 P1023RL034 FLAT WASHER 5/16
6-3 P1023RL006-3 HEX NUT 10-24 98 P1023RL098 PHLP HD SCR 10-24 X 5/8
7 P1023RL007 TOGGLE LATCH 116 P1023RL116 TABLE
8 P1023RL008 RIGHT ACCES DOOR 117 P1023RL117 RIGHT EXTENSION WING
8-1 P1023RL008-1 LATCH 118 P1023RL118 LEFT EXTENSION WING
8-2 P1023RL008-2 PHLP HD SCR 5-40 X 1/4 119 P1023RL119 LOCK WASHER 3/8
8-3 P1023RL008-3 HEX NUT 5-40 120 P1023RL120 HEX BOLT 3/8-16 X 1-1/4
8-4 P1023RL008-4 CABLE CLAMP 121 P1023RL121 HEX BOLT 3/8-16 X 1
9 P1023RL009 KNOB 1/4-20 122 P1023RL122 STANDARD TABLE INSERT
10 P1023RL010 FLAT WASHER 1/4 123 P1023RL123 DADO TABLE INSERT
10-1 P1023RL010-1 HEX BOLT 1/4-20 X 5/8 124 P1023RL124 SET SCREW 1/4-20 X 1/2
11 P1023RL011 CABLE CLAMP ACC-3 125 P1023RL125 TABLE PLATE
12 P1023RL012 FLAT WASHER 3/8 126 P1023RL126 FLAT HD SCR 10-24 X 3/8
13 P1023RL013 LOCK WASHER 3/8 127 P1023RL127 HEX BOLT 3/8-16 X 1/2
14 P1023RL014 CAP SCREW 3/8-16 X 3/4 128 P1023RL128 FLAT WASHER 3/8
15 P1023RL015 STRAIN RELIEF SB8R-1 129 P1023RL129 MOTOR BRACE
16 P1023RL016 PUSH STICK BRACKET 131 P1023RL131 FLAT HD SCR 5/16-18 X 3/4
17 P1023RL017 HEX NUT 1/4-20 132 P1023RL132 FLAT WASHER 5/16
18 P1023RL018 DUST PORT 133 P1023RL133 HEX NUT 5/16-18
19V2 P1023RL019V2 STRAIN RELIEF MG20A-14ST V2.07.14 134 P1023RL134 EXPANSION CLAMP
19-1 P1023RLWX019-1 CORD CLAMP 135 P1023RL135 PLASTIC EXPANSION TUBE
20 P1023RL020 PADDLE SWITCH 137 P1023RL137 DUST HOSE HOOK
20-1 P1023RL020-1 SWITCH BOX 140 P1023RL140 CABLE TIE
20-2 P1023RL020-2 SWITCH DISABLING LOCK 201 P1023RL201 GRIZZLY LOGO PLATE SMALL
21 P1023RL021 PHLP HD SCR 10-24 X 3/4 206 P1023RL206 ELECTRICITY LABEL 1.4W X 1.2H
21-1 P1023RL021-1 PHLP HD SCR 10-24 X 1 214 P1023RL214 TAP SCREW #4 X 3/8
22 P1023RL022 FLAT WASHER #10 219 P1023RL219 PUSH STICK
23 P1023RL023 SWITCH MOUNT BRACKET

G1023RL/RLX/RLW 3HP, 240V, 1-PH SWITCH
REF PART # DESCRIPTION
26V3 P1023RL026V3 MAG SWITCH ASSY MPE-15 V3.12.11
26-1 P1023RL026-1 MAG SWITCH FRONT COVER
26-2 P1023RL026-2 MAG SWITCH BACK COVER
26-3V2 P1023RL026-3V2 CONTACTOR SDE MA-09 240V V2.12.11
26-4V3 P1023RL026-4V3 OL RELAY SDE RA-20 12-18A V3.12.11
26-5 P1023RL026-5 MAG SWITCH COVER SCREW

G1023RLWX 5HP, 240V, 1-PH SWITCH
REF PART # DESCRIPTION
26V2 P1023RLWX026V2 MAG SWITCH ASSY MPE-18V2.05.16
26-1 P1023RLWX026-1 MAG SWITCH FRONT COVER
26-2 P1023RLWX026-2 MAG SWITCH BACK COVER
26-3V2 P1023RLWX026-3V2 CONTACTOR SDE MA-18 240V V2.05.16
26-4 P1023RLWX026-4 OL RELAY SDE RA-30 18-26A
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G1023RL (All) Arbor & Motor
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G1023RL (All) Arbor & Motor Parts

REF PART # DESCRIPTION
30 P1023RLWX030 MOTOR 5HP 220V 1-PH
30-1 P1023RLWX030-1 MOTOR FAN COVER
30-2 P1023RLWX030-2 MOTOR FAN
30-3 P1023RLWX030-3 WIRING JUNCTION BOX 
30-4 P1023RLWX030-4 PHLP HD SCR 10-24 X 3/8
30-5 P1023RLWX030-5 EXT TOOTH WASHER #10
30-6 P1023RLWX030-6 STRAIN RELIEF MG20A-14ST V2.07.14
30-7 P1023RLWX030-7 S CAPACITOR COVER
30-8 P1023RLWX030-8 S CAPACITOR 400M 125V 1-3/4 X 3- 3/8
30-9 P1023RLWX030-9 CENTRIFUGAL SWITCH 3450RPM
30-10 P1023RLWX030-10 R CAPACITOR COVER
30-12 P1023RLWX030-12 R CAPACITOR 60M 300V 1-3/4 X 3-3/8 V2.06.14

G1023RLWX 5HP MOTOR

REF PART # DESCRIPTION
30 P1023RL030 MOTOR 3HP 220V 1-PH
30-1 P1023RL030-1 MOTOR FAN COVER
30-2 P1023RL030-2 MOTOR FAN
30-3 P1023RL030-3 WIRING JUNCTION BOX 
30-4 P1023RL030-4 PHLP HD SCR 10-24 X 3/8
30-5 P1023RL030-5 EXT TOOTH WASHER #10
30-6V2 P1023RL019V2 STRAIN RELIEF MG20A-14ST V2.07.14
30-7 P1023RL030-7 S CAPACITOR COVER
30-8 P1023RL030-8 S CAPACITOR 600M 125V 1-3/4 X 3-3/8
30-9 P1023RL030-9 CENTRIFUGAL SWITCH 3450RPM

G1023RL/RLX/RLW 3HP MOTOR

REF PART # DESCRIPTION REF PART # DESCRIPTION
34 P1023RL034 FLAT WASHER 5/16 80 P1023RL080 TILT SHAFT
35 P1023RL035 LOCK WASHER 5/16 81 P1023RL081 SHAFT PIN
35-1 P1023RL035-1 CAP SCREW 5/16-18 X 1-1/2 82 P1023RL082 KEY 5 X 5 X 35
36 P1023RL036 HEX BOLT 5/16-18 X 1 83 P1023RL083 HEX BOLT 5/16-18 X 3
37 P1023RL037 KEY 5 X 5 X 45 84 P1023RL084 POINTER ADAPTER
38 P1023RL038 MOTOR PULLEY 85 P1023RL085 POINTER
39 P1023RL039 SET SCREW 1/4-20 X 3/8 86 P1023RL086 PHLP HD SCR 8-32 X 1/4
40 P1023RL040 RIBBED V-BELT 220J10 87 P1023RL087 FLAT WASHER 5/16
41 P1023RL041 FRONT TRUNNION BRACKET 88 P1023RL088 PHLP HD SCR 5/16-18 X 3/8
42 P1023RL042 ARBOR PULLEY 89 P1023RL089 CAP SCREW 10-24 X 2
43 P1023RL043 FLAT WASHER 3/8 90 P1023RL090 LOCK WASHER #10
43-1 P1023RL043-1 CAP SCREW 3/8-16 X 1-1/2 91 P1023RL091 POINTER BRACKET
44 P1023RL044 LOCK WASHER 3/8 92 P1023RL092 HORIZONTAL SHAFT
45 P1023RL045 HEX NUT 3/8-16 93 P1023RL093 SET SCREW 5/16-18 X 1/4
47 P1023RL047 SHIELD PLATE 94V2 P1023RL094V2 ANVIL BASE PLATE V2.08.10
48 P1023RL048 PHLP HD SCR 5/16-18 X 3/4 95V2 P1023RL095V2 FLAT WASHER 5/16 V2.08.10
50 P1023RL050 ELEVATION HOUSING 96 P1023RL096 CAP SCREW 1/4-20 X 5/8
51 P1023RL051 LEADSCREW NUT 96V2 P1023RL096V2 CAP SCREW 1/4-20 X 3/4
52 P1023RL052 CAP SCREW 10-24 X 1/2 97 P1023RL097 BEARING HOUSING CAP
52V2 P1023RL052V2 HEX BOLT 5/16-18 X 1/2 98 P1023RL098 PHLP HD SCR 10-24 X 5/8
53 P1023RL053 GAS STRUT 99 P1023RL099 LOCK WASHER #10
54V2 P1023RL054V2 LEADSCREW 1"-8 V2.08.10 100 P1023RL100 BALL BEARING 6203-2RS
55 P1023RL055 KEY 5 X 5 X 15 101 P1023RL101 SPACER A
56 P1023RL056 THRUST BEARING 51102 102 P1023RL102 SPACER B
57 P1023RL057 HORIZONTAL BEVEL GEAR 103 P1023RL103 BEARING HOUSING
58 P1023RL058 VERTICAL BEVEL GEAR 104 P1023RL104 BLADE ARBOR
59 P1023RL059 SET SCREW 1/4-20 X 1/4 105 P1023RL105 KEY 5 X 5 X 40
60V2 P1023RL060V2 ANVIL BASE V2.08.10 106 P1023RL106 BLADE 10" X 1/8 X 5/8 X 40T
61 P1023RL061 FLAT WASHER 1/4 107 P1023RL107 ARBOR FLANGE
62 P1023RL062 HEX BOLT 1/4-20 X 1/2 108 P1023RL108 ARBOR NUT 5/8-12 RH 
63 P1023RL063 REAR TRUNNION 109 P1023RL109 PLATE
64 P1023RL064 GIB 110 P1023RL110 DUST PORT
65 P1023RL065 HEX NUT 5/16-18 111 P1023RL111 PLUG CA12-1
66 P1023RL066 SET SCREW 5/16-18 X 1-1/2 112 P1023RL112 ADJUSTMENT BLOCK
67 P1023RL067 GEARED TRUNNION 113 P1023RL113 QUICK RELEASE LEVER
68 P1023RL068 CAP SCREW 5/16-18 X 1 113-1 P1023RL113-1 QUICK RELEASE BLOCK
69 P1023RL069 HEX BOLT 5/16-18 X 3/4 114 P1023RL114 ECCENTRIC SHAFT
70 P1023RL070 REAR TRUNNION BRACKET 115 P1023RL115 ECCENTRIC SCREW
71 P1023RL071 HANDWHEEL V2.01.06 115-1 P1023RL115-1 LOCK NUT 5/16-18
72 P1023RL072 LOCK KNOB 138 P1023RL138 THIN LOCK NUT 5/8-18 LH
73 P1023RL073 HANDWHEEL HANDLE V2.01.06 141 P1023RL141 SET SCREW 3/8-16 X 5/8
74 P1023RL074 SET SCREW 1/4-20 X 5/16 216 P1023RL216 OPEN-END ARBOR WRENCH 7/8" X 1"
75 P1023RL075 WORM GEAR 217 P1023RL217 CLOSED-END ARBOR WRENCH 7/8"
76 P1023RL076 SET SCREW 1/4-20 X 3/8 220 P1023RL220 HEX WRENCH 3MM
77 P1023RL077 THRUST WASHER #629 222 P1023RL222 HEX WRENCH 5MM
78 P1023RL078 BRASS WASHER 3/4 223 P1023RL223 WRENCH 12 X 14
79 P1023RL079 COLLAR 327 P1023RL327 RIVING KNIFE
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G1023RL (All) Blade Guard & Miter Gauge
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REF PART # DESCRIPTION REF PART # DESCRIPTION
300 P1023RL300 BLADE GUARD ASSEMBLY 322 P1023RL322 ROLL PIN 4 X 30
301 P1023RL301 SUPPORT ARM 323 P1023RL323 PHLP HD SCR 10-24 X 1/2
302 P1023RL302 RIGHT GUARD 324 P1023RL324 FRONT BRACKET
303 P1023RL303 LEFT GUARD 325 P1023RL325 CLEAR TOP WINDOW
304 P1023RL304 SWING PLATE 326 P1023RL326 SPREADER
305 P1023RL305 ROLL PIN 4 X 20 327 P1023RL327 RIVING KNIFE
306 P1023RL306 KNOB M6-1 X 20 400 P1023RL400 MITER GAUGE ASSEMBLY
307 P1023RL307 CLEAR FRONT GUARD 401 P1023RL401 HANDLE V2.10.01
308 P1023RL308 FRONT GUARD BLOCK 402 P1023RL402 FLAT WASHER 5/16
309 P1023RL309 FLAT HD SCR 1/4-20 X 5/8 403 P1023RL403 MITER GAUGE BODY V2.05.07
310 P1023RL310 FLAT WASHER 1/4 404 P1023RL404 MITER BAR ASSY V2.04.03
311 P1023RL311 LOCK NUT 1/4-20 405 P1023RL405 T-SLOT WASHER 22
312 P1023RL312 FLANGE SCREW 10-24 X 1/2 406 P1023RL406 FLAT HD SCR 1/4-20 X 5/16
313 P1023RL313 LEFT PAWL 407 P1023RL407 HEX NUT 10-24
314 P1023RL314 RIGHT PAWL 408 P1023RL408 SET SCREW 10-24 X 3/4
315 P1023RL315 RETAINER 409 P1023RL409 SET SCREW 10-24 X 1/2
316 P1023RL316 SPACER 410 P1023RL410 STOP LINK
317 P1023RL317 TORSION SPRING 411 P1023RL411 POINTER
318 P1023RL318 PAWL PIN 412 P1023RL412 SCALE
319 P1023RL319 FLANGE SCREW 10-24 X 1-1/4 413 P1023RL413 SET SCREW 10-24 X 5/8
320 P1023RL320 ARRESTING SPRING 414 P1023RL414 ROLL PIN 1.5 X 13
321 P1023RL321 ROLL PIN 4 X 45 415 P1023RL415 MITER HINGE PIN
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G1023RL (All) Fence

REF PART # DESCRIPTION REF PART # DESCRIPTION
501 P1023RL501 FENCE LOCKING TAB 523 P1023RL523 SET SCREW 3/8-16 X 5/16
502 P1023RL502 FENCE LOCK KNOB 527 P1023RL527 LOCK NUT 1/4-20
503 P1023RL503 BEARING PAD 528 P1023RL528 LOCK NUT 3/8-16
504 P1023RL504 LOCKING LEVER 530 P1023RL530 FLAT WASHER #10
508 P1023RL508 FENCE BODY 531 P1023RL531 FLAT WASHER 1/4
508-1 P1023RL508-1 FENCE FACING 532 P1023RL532 FLAT WASHER 3/8
512 P1023RL512 MAGNIFIED CURSOR 544 P1023RL544 MAGNET
517 P1023RL517 HEX BOLT 1/4-20 X 1-3/4 545 P1023RL545 PHLP HD SCR 10-24 X 1/2
520 P1023RL520 HEX BOLT 3/8-16 X 1-3/4 550 P1023RL550 FENCE WARNING LABEL
522 P1023RL522 PHLP HD SCR 10-24 X 3/8
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G1023RL, G1023RLW, G1023RLWX Fence 
Rails

REF PART # DESCRIPTION REF PART # DESCRIPTION
514 P1023RL514 SCALE 26" 518 P1023RL518 HEX BOLT 3/8-16 X 1
514V2 P1023RL514V2 SCALE 32" V2.09.17 526 P1023RL526 FLAT HD SCR 1/4-20 X 3/4
515 P1023RL515 FRONT RAIL TUBE 54" 531 P1023RL531 FLAT WASHER 1/4
515V2 P1023RL515V2 FRONT RAIL TUBE 66" V2.09.17 532 P1023RL532 FLAT WASHER 3/8
516 P1023RL516 HEX BOLT 1/4-20 X 3/4 533 P1023RL533 FLAT WASHER 1/4
516-1 P1023RL516-1 FRONT RAIL 46-1/2" 534 P1023RL534 HEX NUT 1/4-20
517-1V2 P1023RL517-1V2 REAR RAIL 54-1/2" V2.09.17 551 P1023RL551 RAIL WARNING LABEL
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G1023RLX Fence Rails

REF PART # DESCRIPTION REF PART # DESCRIPTION
506 P1023RLX506 EXTENSION LEG 532 P1023RL532 FLAT WASHER 3/8
507 P1023RLX507 FRONT RAIL TUBE 84" 533 P1023RL533 FLAT WASHER 1/4
507V2 P1023RLX507V2 FRONT RAIL TUBE 94-1/2" V2.09.17 534 P1023RL534 HEX NUT 1/4-20
510V2 P1023RLX510V2 REAR RAIL 82-1/4" V2.09.17 535 P1023RLX535 WOOD SCREW 1/4 X 3/4
510-1 P1023RLX510-1 FRONT RAIL 72" 536 P1023RLX536 HEX BOLT 3/8-16 X 3/4
511 P1023RLX511 SCALE 53" 546 P1023RLX546 FLAT WASHER 3/8
511V2 P1023RLX511V2 SCALE 60" V2.09.17 547 P1023RLX547 WOOD SCREW #8 X 5/8
514 P1023RL514 FOOT PAD 548 P1023RLX548 BRACE
516 P1023RL516 HEX BOLT 1/4-20 X 3/4 549 P1023RLX549 EXT. WOOD TABLE
518 P1023RL518 HEX BOLT 3/8-16 X 1 551 P1023RLX551 RAIL WARNING LABEL
519 P1023RLX519 HEX NUT 1/2-12 552 P1023RLX550 FLAT WASHER 1/4
526 P1023RL526 FLAT HD SCR 1/4-20 X 3/4 553 P1023RLX552 HEX BOLT 3/8-16 X 1-3/4
531 P1023RL531 FLAT WASHER 1/4
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G1023RLW, WX, Router Table & Guard

REF PART # DESCRIPTION REF PART # DESCRIPTION
601 P1023RLW601 ROUTER TABLE EXT WING 617 P1023RLW617 FLAT HD SCR 1/4-20 X 3/4
602 P1023RLW602 TABLE INSERT 29MM 618 P1023RLW618 FLAT WASHER 1/4
603 P1023RLW603 TABLE INSERT 60MM 619 P1023RLW619 HEX NUT 1/4-20
604 P1023RLW604 ROLL PIN 3 X 9 620 P1023RLW620 ROUTER GUARD ASSEMBLY
606 P1023RLW606 EXTENSION LEG 620-1 P1023RLW620-1 PHLP HD SCR 8-32 X 5/8
607 P1023RLW607 ADJUSTABLE FOOT 620-2 P1023RLW620-2 WING NUT 1/4-20
608 P1023RLW608 HEX NUT 1/2-13 620-3 P1023RLW620-3 WOOD SCREW #8 X 1/2
609 P1023RLW609 MOTOR CLAMP PIECE 620-4 P1023RLW620-4 HORIZONTAL BRACKET
610 P1023RLW610 STUD 620-5 P1023RLW620-5 VERTICAL BRACKET
611 P1023RLW611 T-BOLT 1/4-20 X 2 620-6 P1023RLW620-6 CARRIAGE BOLT 1/4-20 X 1/2
612 P1023RLW612 HEX NUT 1/4-20 620-7 P1023RLW620-7 GUARD
612-1 P1023RLW612-1 HEX BOLT 1/4-20 X 1 620-8 P1023RLW620-8 FLAT WASHER #8
613 P1023RLW613 HEX BOLT 3/8-16 X 1-1/4 620-9 P1023RLW620-9 LOCK WASHER #8
614 P1023RLW614 LOCK WASHER 3/8 620-10 P1023RLW620-10 HEX NUT 8-32
615 P1023RLW615 FLAT WASHER 3/8 620-11 P1023RLW620-11 PHLP HD SCR 10-24 X 2-1/2
616 P1023RLW616 HEX NUT 3/8-16 620-12 P1023RLW620-12 FLAT WASHER 1/4
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Machine Labels

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

WARNING!

DISCONNECT 
POWER 
BEFORE 
CHANGING 
BLADES!

WARNING!

ALWAYS USE 
GUARDS AND 
ANTI-KICKBACK 
DEVICES!

WARNING!
SAFETY 

GLASSES AND 
RESPIRATOR 
REQUIRED!

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY!  All labels created by Grizzly Industrial, Inc. are 

copyrighted and must only be used on Grizzly brand machines. Never use Grizzly’s label 
artwork on other brands of machines.

DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

G1023RL Labels B

Specifications

Motor: 3 HP, 240V, 1-PH, 

A41 ,zH06             

Arbor Speed: 4200 RPM

Max. Blade Size: 10"

Max. Width Of Cut: 25-5/8"

Max. Depth Of Cut 90˚: 3"

Max. Depth Of Cut 45˚: 2-1/8"

Max. Dado Width: 13/16"

Arbor Size: 5/8"

Table Size: 40" X 27"

Table Height: 34"

Weight: 410 Lbs.

                      Date

                      Serial Number

Manufactured for Grizzly in Taiwan

WARNING!

177335

To reduce risk of serious injury when using this machine:
 1.  Read and understand owner’s manual before operating.
 2. Never touch a moving blade and keep hands out of blade path.
 3.  Always wear ANSI approved eye protection and a respirator.
 4. Always use blade guard/spreader for all through cuts; and use 

riving knife for all non-through cuts. 
 5. Only use blades meeting size/speed requirements for this saw.
 6. Make sure spreader/riving knife is properly installed/adjusted.
 7. Never reach behind or over blade while it is moving.
 8. Use a push stick when required, and whenever possible.
 9. Understand “kickback”, what causes it, and how to prevent it. 
 10. Never remove jammed/cutoff workpiece when blade is moving!
 11. Make sure blade is stopped before adjusting height/tilt.
 12. Do not perform any operation freehand.
 13. Ensure machine is stable and fence is parallel with blade.
 14. Disconnect power before changing blades or servicing saw.
 15. Plan cuts so that workpieces always remain supported.
 16. Do not wear loose clothing, gloves, jewelry, or other items that 

can get entangled. Tie back long hair and roll up sleeves.
 17. Operate in a dry environment that is free of rain or dampness.
 18. Do not allow untrained people to access this saw. If access 

cannot be restricted, lock-out or disable saw from operation.

MODEL G1023RL
10" LEFT-TILT TABLE SAW 

WITH RIVING KNIFE

WARNING! WARNING!

G1023RL Labels A
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DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

G1023RL Labels B

The Model G1023RL series 
spreader/riving knife is 
0.1" thick. Follow these 
requirements to ensure the 
spreader/riving knife works 
safely:

 BLADE REQUIREMENTS
Standard Blades
• Diameter: 10" 
• Max. Body Thickness: 0.094"
• Min. Kerf Thickness: 0.122"
• Must be aligned with  
 spreader or riving knife.

Dado Blades
• Riving knife or spreader not  
compatible with dado blades 
smaller than 10" in diameter. 
• Max Width 13/16"

WARNING!
SAFETY 

GLASSES AND 
RESPIRATOR 
REQUIRED!
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G1023RL Labels B
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224
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REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P1023RL201 GRIZZLY LOGO PLATE SMALL 207 P1023RLW207 MODEL NUMBER LABEL G1023RLW
202V3 P1023RL202V3 ID LABEL G1023RL V3.12.17 207 P1023RLWX207 MODEL NUMBER LABEL G1023RLWX
202V3 P1023RLWX202V3 ID LABEL G1023RLWX V3.12.17 208 P1023RL208 TOUCH-UP PAINT GRIZZLY GREEN 
202V3 P1023RLW202V3 ID LABEL G1023RLW V3.12.17 209 P1023RL209 BLACK TAPE 90MMH
202V3 P1023RLX202V3 ID LABEL G1023RLX V3.12.17 211 P1023RL211 BLADE GUARD WARNING LABEL
203 P1023RL203 READ MANUAL LABEL 2W X 3.3H 213 P1023RL213 UL 987 WARNING LABEL
204 P1023RL204 DISCONNECT 220V 2W X 3.3H 224 P1023RL224 TABLE SAW CAUTION LABEL
205 P1023RL205 GLASSES/RESPIRATOR 2W X 3.3H 225 P1023RL225 DAMPNESS HAZARD LABEL
207 P1023RL207 MODEL NUMBER LABEL G1023RL 551 P1023RL551 RAIL WARNING LABEL
207 P1023RLX207 MODEL NUMBER LABEL G1023RLX




